www.generatoaredecurent.info

IG 3600 S

www.generatoaredecurent.info



www.generatoaredecurent.info

No. CODE DESCRIPTION QTY. | No. CODE DESCRIPTION QTY.
1 012030000020 |UP170-20 engine 1 28 019990008000 |vibration isolator for fuel tank 4
2 026030500001 |chassis 1 29 511050602501 |flange bolt M6X25 4
3 511050601201 |flange bolt M6x12 13 30 029019900710 |fuel switch 1
4 513020600000 |spring washer 6 1 31 029019900401 |fule pipe clap 1
5 513010600001 |washer 6 1 32 012020003202 |ignition coil 1
6 512040800001 |tooth hexagonal flange nut M8 8 33 | 511130601801 |flange bolt M6x18 3
7 029910300201 |shock pad 4 34 026030001431 |rear coverplate 1
8 026030000801 |wheel 4 35 026030001501 |front and rear coverplate knob 8
9 513011200000 |washer 12 8 36 026030001601 |handle 2
10 518020130000 |Shaft block circle 13 4 37 026030001701 |handle sleeve 4
11 026030000931 |Wheel dust cover 4 38 026030001801 |Plastic cover 2
12 026030001001 |Bottom cover 2 39 026030001931 | Muffler cover 1
13 515010602003 |Screw M6X20 16 40 517050401300 |Self-tapping screw ST4.2 X13 9
14 026030001101 |Inlet pipe 1 41 026030002000 |Muffler cover sealing ring 1
15 026030001200 |Battery fixed rubber band 1 42 026030600001 |cradle 1
16 029960100100 |Battery 9AH 1 43 026030002131 |front coverplate 1
17 029029902302 |Inverter 1 44 029022100003 |control pannel 1
18 | 511050802001 |flange bolt M8%20 2 45 | 026030002231 |Cooling air cover 1
19 029013900102 |11.5L fuel tank 1 46 026030003200 |choke release spring 1
20 029019940002 |fuel indicator 1 47 026030003300 |choke cable gum sleeve 1
21 026030003000 |fuel indicator window 1 48 091020140400 |Oil switch knob 1
22 029019902600 |vibration isolator for fuel indicator 1 49 513040300000 |big washer 3 1
23 012020003600 |Fuel filter 1 50 515010301600 |flange bolt M3x16 1
24 029019902700 |vibration isolator for fuel tank 1 51 513030600000 |serrated lock washer 6 1
25 029019901109 |fuel tank cap 1 52 029930001201 |ground wire (15 cm) 1
26 026030001331 |uppercoverplate 1 53 512040600001 |tooth hexagonal flange nut M6 1
27 019990007800 |fuel tank bushing 4 54 026030800000 |choke cable assembly 1
Control Panel
No. CODE DESCRIPTION QTY. | No. CODE DESCRIPTION QTY.
1 091020140100 |control pannel plate 1 6 029029302200 |timer 1
2 029029110261 |AC socket 2 7 091020140300 |CDI 1
3 029029101006 |DC socket 1 8 029029900301 |eco-throttle switch 1
4 029029901102 |starting switch 1 9 019990000107 |Rectifier voltage stabilizer 1
5 029029900500 |Grounding assembly 1

www.generatoaredecurent.info




	generator



